



TESTING CERT. #3193.01

Report Number: 18-001188

Revision Number:1

Date Order Received: 02/27/2018

For the Account of: Vescom America Inc.
2289 Ross Mill Road
Henderson, NC 272537

Client's Identification: Zanzibar Test #600

CERTIFICATE OF TESTING

TEST PERFORMED: Pilling Resistance and Other Related Surface Changes of Textile Fabrics : Brush Pilling Tester ASTM D3511/D3511M-16

TEST RESULTS

Table with 2 columns: Location (Left, Center, Right, Average Rating) and Rating (5.0)

RATING SYSTEM

- Class 5.0 No Pilling
Class 4.0 Slight Pilling
Class 3.0 Moderate Pilling
Class 2.0 Severe Pilling
Class 1.0 Very Severe Pilling

NOTES

- Test Conditions: 70 ±4°F, 65 ±5% Relative Humidity
Sampling Method: As Received
Viewing Apparatus: Macbeth Lightbooth
Viewing Option: 45 degree
Rating Standard: ADJD3512 Photographic Standards
Running Times: 4 minutes brushing / 2 minutes pilling

ACCEPTANCE CRITERIA

- A.C.T. Standard: Acceptance Criteria
Upholstery Class 3 minimum

CERTIFICATION I certify that the above results were obtained after testing specimen in accordance with the procedures and equipment specified by the standard stated above.

Handwritten signature: Chelsea Rybinski

Authorized Signature

Date Order Completed: 03/02/2018

This laboratory test is not intended to reflect fabric performance under actual conditions. The certification procedure merely measures the performance of samples under the predetermined and specific test conditions prescribed by the standard specified.

Our reports and letters are for the exclusive use of the customer to whom they are addressed and they and the corporation named on the reverse are not to be used under any circumstances without prior written approval.